
 
 

 City of Santa Ana 
 Recycled Water Master Plan 

 
 

March 2019 
 

FINAL 
Exhibit 1



  
 
 
 
 

 
City of Santa Ana 
 Recycled Water  

Master Plan 
 

March 2019 
 
    

FINAL 



CITY OF SANTA ANA RECYCLED WATER MASTER PLAN 
 

FINAL REPORT – MARCH 2019  i | P a g e  
 

TABLE OF CONTENTS 
SECTION 1 MAPS AND DIAGRAMS.......................................................... 1-7 

1.1 Vicinity Map and Topographic Map ............................................................................... 1-7 
1.2 Wholesale / Retail Water Supply Entity Boundaries Within Study Area and 

Adjacent to Study Area .................................................................................................. 1-9 
[...]
MBAS Surfactants mg/L 1 0.02 0.06 0.06 0.06  
Mg Magnesium mg/L 13 0.5 20.6 27.0 24.63 1.92 
Mn Manganese ug/L 4 1 17.3 45.5 28.6 11.96 
Na Sodium mg/L 13 0.5 196.0 237.0 219.85 13.41 
NH3-N Ammonia Nitrogen mg/L 6 0.1 <0.1 <0.1 <0.1 0.00 
Ni Nickel ug/L 1 1 3.5 3.5 3.5  
NO2-N Nitrite Nitrogen mg/L 6 0.00 <0.002 <0.002 <0.002 0.00 
NO3-N Nitrate Nitrogen mg/L 6 0.1 9.91 14.60 11.94 1.66 
ORG-N Organic Nitrogen mg/L 6 0.1 <0.1 0.30 0.11 0.12 
Pb Lead ug/L 1 1 <1 <1 <1  
pH pH UNITS 294 1 7.1 8.4 7.43 0.13 
PO4-P Phosphate  Phosphorus mg/L 6 0.01 0.06 0.93 0.41 0.30 
SAR Sodium Adsorption Ratio RATIO 11 0.1 5.0 6.3 5.74 0.39 
SARADJ Adjusted Sodium Adsorption Ratio RATIO 11 0.1 8.8 12.7 11.50 1.20 
Sb Antimony ug/L 1 1 <1 <1 <1  
Se Selenium ug/L 1 1 1.20 1.20 1.20  
SIO2 Silica mg/L 1 1 18.6 18.6 18.6  
SO4 Sulfate mg/L 6 0.5 160 205 182.33 18.01 
TDS Total Dissolved Solids mg/L 13 1 912 1,050 970.00 48.04 
TKN Total Kjeldahl Nitrogen mg/L 6 0.2 <0.2 0.30 0.10 0.12 
Tl Thallium ug/L 1 1 <1 <1 <1  
TOC Total Organic Carbon (Unfiltered) mg/L 14 0.05 6.68 9.13 7.97 0.80 
TOTALK Total Alkalinity (as CaCO3) mg/L 13 1 119.0 180.0 152.23 13.70 
TOTHRD Total Hardness (as CaCO3) mg/L 13 1 252.0 320.0 281.77 21.64 
TOT-N Total Nitrogen mg/L 7 0.2 10.2 14.6 11.76 1.58 
Zn Zinc ug/L 1 1 16.8 16.8 16.8  

 



CITY OF SANTA ANA RECYCLED WATER MASTER PLAN 
 

FINAL REPORT – MARCH 2019  4-7 | P a g e  
 

4.4 Additional Facilities 
There are no additional facilities required for construction to comply with waste discharge requirements. 

4.5 Sources of Industrial Constituents and Control Measures 
OCSD Reclamation Plant No. 1 is the only the water reclamation plant operated by OCSD and treats municipal sewage 
for a population of approximately 2.0 million residences and commercial/industrial customers. There are no additional 
industrial constituents or control measures anticipated for OCSD before secondary effluent is provided to OCWD’s to 
supply GAP and GWRS.  

4.6 Existing Recycling 
The City provides OCWD GAP recycled water to the southern part of the City. In FY 2014-15, approximately 352 AF of 
GAP water was used in the City’s service area. The current users/uses of recycled water are as follows: 
 

• Centennial Soccer Fields 
• Bomo Koral Park 
• Flower Street Bike Trail 
• McFadden Intermediate School 
• Adams Park 
• Chroma Systems- Carpet Dyeing 
• Chroma Systems- Landscape 
• Kaiser Medical Office Landscape 
• Chick-fil-A Landscape 
• Santa Ana River Trail Landscape 
• Godinez High School Landscape 
• MacArthur Boulevard Median Landscape 
• Bear Street Median Landscape 
• Thornton Park 
• Harbor Boulevard Median Landscape 
• Santa Ana Valley High School Sports Complex Landscape 

4.7 Existing Rights to use of Treated Effluent 
The model public agency partnership between OCSD and OCWD began with Water Factory 21 (WF 21) in the mid-
1970s. It was a world-renowned, and first-of-its-kind, water recycling facility that helped pave the way for many inter-
national projects and ultimately the Groundwater Replenishment System (GWRS). In the mid-1990s OCWD needed to 
expand WF 21 and address continued problems with seawater intrusion. At the same time, OCSD faced the challenge 
of having to build a second ocean outfall. The GWRS resolved these issues. Both agencies shared the cost of con-
structing the first phase of the GWRS ($481 million US dollars). OCWD funded the initial expansion which cost $142 
million. OCSD supplied OCWD with stringently controlled, secondary treated wastewater at no charge. OCSD also 
invested resources to build a pump station to maximize wastewater flows to the GWRS. OCWD in turn agreed to 



CITY OF SANTA ANA RECYCLED WATER MASTER PLAN 
 

FINAL REPORT – MARCH 2019  4-8 | P a g e  
 

manage and fund the GWRS operations. Through this collaboration, the GWRS emerged as one of the most celebrated 
civil engineering and water reuse projects in the world. 
 
The cooperation between OCWD and OCSD was essential in designing and building the GWRS, which ensures north 
and central Orange County’s water supplies remain reliable and safe. OCWD expanded the project from 70 million 
gallons (265,000 cubic meters) per day to 100 million gallons (379,000 cubic meters; 307 acre-feet) per day in mid-
2015. The two agencies will undoubtedly continue to work together to make history in the world of water. 
 
Based on an agreement between OCWD and OCSD, OCWD has the rights to all of the effluent from the OCSD’s 
Reclamation Plant No. 1 at no cost to OCWD.  The City has amended their recycled water agreement with OCWD 
which outlines the details of the recycled water usage, including rates and quantities. Refer to Appendix F. 



CITY OF SANTA ANA RECYCLED WATER MASTER PLAN 

FINAL REPORT – MARCH 2019  5-1 | P a g e  
 

SECTION 5 TREATMENT REQUIREMENTS FOR 
                          DISCHARGE AND REUSE 

Production, discharge, distribution, and the use of recycled water are subject to federal, state, and local regulations, 
with the primary objective to protect public health. This section outlines the treatment requirements for discharge and 
reuse promulgated by these regulations. 

5.1 Introduction to Requirements 
Two federal acts regulate the discharge and use of recycled water: 

• Clean Water Act (CWA) – contains federal requirements relevant to the discharge of recycled water, or 
wastewater, and any other liquid wastes to “navigable waters”.  The US Environmental Protection Agency 
(USEPA) was created in conjunction with the development of the CWA.  The National Pollutant Discharge 
Elimination System (NPDES) permit system was also established for the discharge of contaminants to navi-
gable waters. 

• Safe Drinking Water Act (SDWA) – contains federal requirements relative to the use of recycled water for 
groundwater recharge. The SDWA focuses on regulation of drinking water and control of public health risks 
by establishing and enforcing maximum contaminant levels (MCLs) for various compounds in drinking water. 
The SDWA also established requirements for protection of groundwater supplies through wellhead protection 
programs and regulation of underground injection of wastes.  

 
State requirements for production, discharge, distribution, and use of recycled water include: 

• California Health and Safety Code, Chapter 5, Article 2, Sections 116800-116820 – Cross-Connection Control 
by Water Users (Health and Safety Code) 

• California Water Code, Division 7 – Water Quality, Section 13050-13583, 13627, 14875-14877.3 (Water Code) 

• California Code of Regulations, Title 17 – Public Health, Chapter 5, Subchapter 1, Group 4 – Drinking Water 
Supplies, Sections 7583 through 7605 (Title 17) 

• California Code of Regulations, Title 22 – Social Security, Division 4 – Environmental Health, Chapter 3 – 
Water Recycling Criteria, Section 60301 through 60355 (Title 22) 

 
The State Water Resources Control Board Division of Drinking Water (SWRCB DDW) formally California Department 
of Public Health (CDPH) has published the Statutes Related to Recycled Water June 2014, which includes excerpts 
from the Health and Safety Code and the Water Code, as well as Regulations Related to Recycled Water June 2014, 
which includes excerpts from Title 17 and Title 22. These two documents are included together as Appendix B, re-
spectively. SWRCB DDW has also posted draft revisions to the cross-connection regulation found in Title 17. 

5.2 Required Water Quality for Potential Uses 
The OCWD’s GAP, the primary source of recycled water for the City, produces a tertiary treated effluent categorized 
as “Disinfected Tertiary Recycled Water,” per Title 22, which meets the following definition: 



CITY OF SANTA ANA RECYCLED WATER MASTER PLAN 
 

FINAL REPORT – MARCH 2019  5-2 | P a g e  
 

 

• According to Title 22, Section 60301.230, "Disinfected tertiary recycled water" means a filtered and subse-
quently disinfected wastewater that meets the following criteria: 

A. The filter wastewater has been disinfected by either: 
(1) A chlorine disinfection process following filtration that provides a CT (the product of total chlorine 

residual and modal contact time measured at the same point) value of not less than 450 milli-
gram-minutes per liter at all times with a modal contact time of at least 90 minutes, based on 
peak dry weather design flow; or 

(2) A disinfection process that, when combined with the filtration process, has been demonstrated 
to inactivate and/or remove 99.999 percent of the plaque-forming units of F-specific bacterio-
phage MS2, or polio virus in the wastewater. A virus that is at least as resistant to disinfection 
as polio virus may be used for purposes of the demonstration. 

B. The median concentration of total coliform bacteria measured in the disinfected effluent does not 
exceed an MPN of 2.2 per 100 milliliters utilizing the bacteriological results of the last seven days for 
which analyses have been completed and the number of total coliform bacteria does not exceed an 
MPN of 23 per 100 milliliters in more than one sample in any 30-day period. No sample shall exceed 
an MPN of 240 total coliform bacteria per 100 milliliters. 

 

• According to Title 22, Section 60301.320, "Filtered wastewater" means an oxidized wastewater that meets 
the criteria in either one of the following: 
A. Has been coagulated and passed through natural undisturbed soils or a bed of filter media pursuant to 

the following: 
(1) At a rate that does not exceed 5 gallons per minute per square foot of surface area in mono, 

dual or mixed media gravity, upflow or pressure filtration systems, or does not exceed 2 gallons 
per minute per square foot of surface area in traveling bridge automatic backwash filters; and 

(2) So that the turbidity of the filtered wastewater does not exceed any of the following: 
a) An average of 2 NTU within a 24-hour period; 
b) 5 NTU more than 5 percent of the time within a 24-hour period; and 
c) 10 NTU at any time. 

B. Has been passed through a microfiltration, ultrafiltration, nanofiltration, or reverse osmosis membrane so 
that the turbidity of the filtered wastewater does not exceed any of the following: 

(1) 0.2 NTU more than 5 percent of the time within a 24-hour period; and 
(2) 0.5 NTU at any time. 

5.3 Required Health-Related Water Quality or Treatment Requirements for 
Potential Uses 

In order to protect public health from risks associated with potential cross-connection and subsequent contamination 
of potable water systems, the City will need to implement backflow protection measures at new recycled water sites 
where recycled water is to be used, in accordance with Title 17 and the Health and Safety Code. 
 



CITY OF SANTA ANA RECYCLED WATER MASTER PLAN 
 

FINAL REPORT – MARCH 2019  5-3 | P a g e  
 

Title 17 specifies the minimum backflow protection required on the potable water system for situations in which there 
is potential for contamination to the potable water supply. The type of protective device that may be required (listed in 
an increasing level of protection) includes: Double Check Valve Assembly, Reduced Pressure Principle Backflow Pre-
vention Device and an Air Gap Separation.  
 
The City may choose a higher level of protection than required. The minimum types of backflow protection devices 
required to protect the public water supply at the City's connection to recycled water are shown in Table 5-1  Minimum 

Backflow Prevention Device Required by CCR Title 17. Situations that are not covered will be evaluated on a case-by-case basis 
and the appropriate backflow protection shall be determined by the water supplier or health agency. 
 
The backflow preventive devices are defined in Title 17 as follows: 

• Air-gap separation – “a physical break between the supply line and a receiving vessel”  

• Reduced pressure principle backflow prevention device – “a backflow preventer incorporating not less than two 
check valves, an automatically operated differential relief valve located between the two check valves, a tightly 
closing shut-off valve on each side of the check valve assembly, and equipped with necessary test cocks for 
testing”  

• Double check valve assembly – “an assembly of at least two independently acting check valves including tightly 
closing shut-off valves on each side of the check valve assembly and test cocks available for testing the water-
tightness of each check valve” 

 
Table 5-1  Minimum Backflow Prevention Device Required by CCR Title 17 

Situation                                                                             Description 

Minimum Type of 
Backflow Preven-
tive Device 

1 Premises where the public water system is used to supplement the recycled water supply. 
Air-gap 

Separation 

2 
Premises where recycled water is used, other than as allowed in paragraph (3), and there is no 
interconnection with the water system. 

Reduced 
Pressure 
Principle 
Backflow 

Prevention 
Device 

3 

Residences using recycled water for landscape irrigation as part of an approved dual plumbed use 
area 
established pursuant to sections 60313 through 60316 unless the recycled water supplier obtains a
pproval of 
the local public water supplier, or the Department  if the water supplier is also the supplier of the rec
ycled water, to utilize an alternative backflow protection plan that includes an annual inspection and 
annual shutdown test of 
the recycled water and potable water systems pursuant to subsection 60316(a).  

Double Check 
Valve Assembly 

5.4 Wastewater Discharge Requirement 
The use of recycled water from OCWD’s GAP is permitted under Regional Watery Quality Control Board (RWQCB) – 
Santa Ana Region Order No. 97-072 for direct and non-potable reuse. A copy of the order is included in Appendix C.  



CITY OF SANTA ANA RECYCLED WATER MASTER PLAN 
 

FINAL REPORT – MARCH 2019  5-4 | P a g e  
 

 
The State Water Resources Control Board (SWRCB) adopted General Waste Discharge Requirements for Landscape 
Irrigation Uses of Municipal Recycled Water (General Permit), which is included in Appendix D. Since most of the 
recycled water usage will be for landscape irrigation the City could submit a complete Notice of Intent (NOI) form, 
Operations and Maintenance Plan, and appropriate application fee to the SWRCB to obtain coverage under the Gen-
eral Permit. The General Permit employs a minimum treatment standard of disinfected tertiary recycled water, as well 
as exposure control measures that include minimum setback distances, signage, method of application and use re-
strictions.  
 
The RWQCB adopted a Non-Irrigation General Water Reuse Order (General Order) in 2009 for the following uses of 
recycled water: 

• Industrial boiler feed 
• Nonstructural fire fighting 
• Backfill consolidation around non-potable piping 
• Soil compaction and mixing concrete 
• Dust control on roads and streets 
• Cleaning roads and outdoor work areas 
• Industrial process water that will not come into contact with workers 

 
The City could submit a complete NOI form to RWQCB to obtain coverage under the General Order for non-irrigation 
uses. A copy of the order is included in Appendix E.  

5.5 Water Quality-Related Requirements of the RWQCB 
The General Permit establishes terms and conditions of discharge to ensure that the discharge does not unreasonably 
affect present and anticipated beneficial uses of groundwater and surface water. RWQCB also states in the General 
Order that the specified uses of recycled water present a low risk to the beneficial uses of groundwater when they meet 
Title 22 requirements and are applied in a manner where runoff to surface waters or saturation of underlying soils does 
not occur. 



CITY OF SANTA ANA RECYCLED WATER MASTER PLAN 
 

FINAL REPORT – MARCH 2019  6-1 | P a g e  
 

SECTION 6 RECYCLED WATER MARKET 
 
The City of Santa Ana currently serves potable water to industrial and irrigation customers within the City limits.  This 